

# Treatment for No sign of dehydration:

# Plan A (ORS)

Age	ORS after each loose stool	Give enough ORS packets for
< 24 months	50–100 mL	500 mL / day
2–9 years	100–200 mL	1 L / day
10 years +	As much as wanted	2 L / day

## **Zinc - give for 10 days**

*In patients under 6 months, 10mg once per day*

*In patients over 6 months, 20mg once per day*

## **Antibiotics**

*All pregnant women and elderly patients should receive antibiotics regardless of their hydration status or treatment plan*